

مباشر ٣٣٣٨٧٨٠٣ شارع التحرير - الدقى - القاهرة

داخلی ۱۸۱۰ ۱٤۲٤ وفاكس E-mail: nrc1302a@yahoo.com

\*\*\*\*1710 - \*\*\*\*\*1\*77 TV7+V021 - TTT00197





*NATIONAL RESEARCH CENTRE TAHRIR St. DOKKI, CAIRO, EGYPT* Central Unit For Analysis And Scientifical Services (CUASS) Material Test Lab.

المركن القومي للبحوث لدقم . القاهرة . در

وحدة التحاليل والخدمات العلمية المركزية

\*

معمل اختبار المواد

### To / Velosit Consulting & Construction Technologles

#### Dear Sir.,

With correspondence to your request dated 30/9/2021 concerning the testing sample of VELOSIT WP 124, We would like to inform you that the all following needed tests were carried out which namely:

- 1- Bond Strength to Concrete according to ASTM D4541
- 2- Water Permeability test according to EN 12390-8
- 3- Toxicity test.

-Toxicity Test according to BS 6920, BS EN ISO 11348-3.

\* With the supervision of the unit of the Consulting Service For Virus Researches and Bioassays.

We would like to inform you that the needed test was carried out taking into consideration the following conditions :

1- In all mechanical properties GALDABINI – QUASAR 600 – Made In Italy Universal Testing Machine was used This type has a self calibration, zero adjusting and automatic balance, which are done daily before testing or during testing this testing instrument is accompanied by a highly reliable system for evaluating the mechanical properties.

2-Measuring drum of sensitivity <u>+</u>0.01mm was used for dimensions evaluation.
3- All used Machineries and apparatuses were calibrated periodically

The following tables give the obtained results representing the sample delivered from your company.



داخلی ۱۸۱۰ مباشر ۱۶۲۶ وفاکس E-mail: nrc1302a@yahoo.com

شارع التحرير - الدقى - القاهرة

TTTV1710 - TTTV1T77 TV7+V021 - TTT00197



*NATIONAL RESEARCH CENTRE TAHRIR St. DOKKI, CAIRO, EGYPT* Central Unit For Analysis And Scientifical Services (CUASS) Material Test Lab.





الدقى . القاهرة . حمهورية مصر العربية وحدة التحاليل والخدمات العلمية الركزية معمل اختبار المواد

# Test results on a sample of VELOSIT WP 124

**Delivered from Velosit Consulting & Construction** 

# <u>Technologles</u>

<u>1-Bond Strength test to Concrete according to ASTM D4541</u>

No.	Bond St. (N/mm2)	The mean value (N/mm2)
1	1.47	
2	1.51	
3	1.54	1.53
4	1.61	
5	1.53	

## <u>2- Water Permeability according to EN 12390-8</u>

Dimension	Pressure	Time	Result
(Cm)	(bar)	(hr)	
15 × 15	3	72	No penetration

Toxicity Test according to BS 6920, BS EN ISO 11348-3

- By using Microtox model 500 found to have no toxicity effect on drinking water. Their suitability for use in drinking water EC50 700.

۳۳۳ داخلی ۱۸۱۰ مباشر ۳۷٦ داخلی ۱۸۱۰ وفاکس ۱۶۲۶ وفاکس





E-mail: nrc1302a@yahoo.com



NATIONAL RESEARCH CENTRE TAHRIR St. DOKKI, CAIRO, EGYPT Central Unit For Analysis And Scientifical Services (CUASS) Material Test Lab.



وحدة التحاليل والخدمات العلمية المركزية

معمل اختبار المواد

This report was given to you representing only the results for the testing sample of VELOSIT WP 124, These results and conclusions were you without any responsibility on THE CERAMICS, given to POLYMERS AND SOLID MATTER DEP. of THE MATERIAL TEST LAB in THE NATIONAL RESEARCH CENTRE for pick up the samples to be tested.

Head of Director of The Board of Central Depertment for Scientifical Analysis and Tests

> 8 **SUPERVISOR** OF CERAMICS POLYMER AND SOLID MATTER PROF.DR. MOSTAFA ZAKI MOSTA



E-mail: nrc1302a@yahoo.com

وفاكس

داخلی ۱٤۲٤

مباشر ۳۳۳۸۷۸۰۳

شارع التحرير - الدقى - القاهرة